
   PL25SPH Illustrated Parts List      

 1         

AERATOR 
Illustrated Parts List 

PL2500SPH 



 PL25SPH Illustrated Parts List

 10 

PL2500SPH PARTS DRAWING 



 PL25SPH Illustrated Parts List

 11 

PL2500SPH PARTS LIST 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

PL2500SPH

ITEM # PART # DESCRIPTION QTY

1 381003-01 RUBBER LATCH KIT 4

2 8171003 WASHER 5/16" FLAT 20

3 350114 IDLER PULLEY 2.75" DIA 1

4 8041052 SCREWCAP 3/8"-16 X 1 1/2" HCS ZP 1

5 8160001 NUTLOCK 1/4"-20 6

6 371275 RUE RING 1/4" 7

7 381042 CARTRIDGE BEARING 1" 2

8 8171004 WASHER 3/8" FLAT 15

9 8160003 NUTLOCK 3/8"-16 23

10 381625 ROLLER 0.5 OD X 0.25 ID X 0.313 1

11 381052 GREASE FITTING 1/4"-28 8

12 8143007 NUT JAM 5/8"-11 UNC 10

13 381057 TINE 5/8" 8

14 8160002 NUTLOCK 5/16"-18 HEX ZP 8

15 381077 CLEVIS PIN 1/4" X 3/4" 1

16 8041100 SCREWCAP 1/2"-13 X 2 1/2" HCS ZP 1

17 380203 PULLEY IDLER 2.75 X 1.50" 1

18 8171002 WASHER 1/4" FLAT 5

19 381111 BELLEVILLE WASHER 1/4" 2

20 381112 BUTTON HEAD SCREW 1/4"-20 X 1 1/2" 1

21 381115 STAINLESS RIVET 1/8" X 1/4" 8

22 9201087 KEY 3/16" X 2 1/8" 3

23 380227 WIRE HARNES PL HOOD SWITCH 1

24 840058 SWITCH INTERLOCK 1

25 8041054 SCREWCAP 3/8"-16 X 2" HCS ZP 1

26 8041031 SCREWCAP 5/16"-18 X 1 3/4" HCS ZP 8

27 381147 8 TINE RETRACTOR PLATE 1

28 381158 SHOULDER BOLT 5/16" X 1/4" 2

29 381169 FLANGE BUSHING 5/16" ID X 7/16" OD 2

30 380214 KIT KEYED TINE ROD AND CAP 8

32 381177 JOURNAL BEARING 2" 16

33 8172020 FENDER WASHER 5/16" 4

35 8041004 SCREWCAP 1/4"-20 X 1" HCS ZP 1

36 381237 SPHERICAL ROD END 10-32 UNF 1

37 381272 BOLT EYE 1/4"-20 X 2" OPEN END 1

38 381247 SHOULDER BOLT 5/16" X 3/8" 2

39 8041004 SCREWCAP 1/4"-20 X 3/4" HCS ZP 2

40 381263 TOWBAR BRACKET KEEPER 2

41 8041006 SCREWCAP 1/4"-20 X 1" HCS ZP 4

42 8160005 NUT LOCK 1/2"-13 UNC 1

44 8041009 SCREWCAP 1/4"-20 X 1 3/4" HCS ZP 2

45 8171006 WASHER 1/2" FLAT 5

46 351216 PULLEY 3V GROOVE IDLER 1

47 890585 PULLEY IDLER 1.13" OD X 3/8" BORE 1

48 381675 PIN CLEVIS 3/16" X 3/4" ZP 1

49 381089 CABLE RETRACTOR PLATE 1

50 381512 BUSHING 1/2" ID X 3/4" OD X 1/2" 2

51 381522 8 TINE CRANKSHAFT 1

52 8197031 COTTER PIN 1/8" X 1" 4

53 381611 GX200 HONDA ENGINE W/GEAR BOX 1

54 381616 PL855 FRAME 1

55 381617 THROTTLE HAND LEVER 1

56 381618 CLUTCH HAND LEVER 1

57 430141 BRACKET MOUNT SWITCH 1

58 381621 THROTTLE LINK 1

59 381622 THROTTLE BAR 1

60 381623 THROTTLE LINK TAB 2

61 381625 PREHARD ROLLER 1

62 381627 TENSION IDLER MOUNT BRACKET 1

63 380232 BRACKET BELT FINGER LOWER PL25 1

64 380233 BRACKET BELT FINGER UPPER PL25 1

66 381632 RETRACTOR PLATE ARM 2

67 380003 ARM IDLER W/BUSHING PL2500SPH 1

68 381634 CLUTCH CAM ARM 2

69 381544 HANDLE RETRACTOR WA PL25SP 1

70 381541 HANDLE WA PL25SP 12 GA 1

71 381637 CABLE ADJUSTMENT SPOOL 2

72 381638 TENSIONER CROSS BAR 1

73 381651 DUAL SHAFT TRANSAXLE 1

74 381652 WHEEL 12" W/ 3/4" KEYED HUB 2

75 381653 WHEEL 12" W/ 5/8" BEARING HUB 2

76 381654 TRANSAXLE PULLEY 3.25 X 1/2" SPLINE 1

77 381655 PUSH-PULL CABLE 55" 1

78 381656 PUSH-PULL CABLE 69" 1

79 381658 BELT A60 1

80 8197016 COTTER PIN 3/32 X 3/4" 2

81 380202 PULLEY ENGINE PL2500SP 1

82 500281 SWITCH LKG RKR 1

83 381663 EXTENSION SPRING 1/2" X 3"-5" 1

84 381665 FLANGE BUSHING 7/8" OD X 3/4" ID 2

85 8041052 SCREWCAP 3/8"-16 X 1 1/2" HCS ZP 5

86 8041151 SCREWCAP 5/8"-11 X 4 1/2" HCS ZP 2

87 8041035 SCREWCAP 5/16"-18 X 2 3/4" HCS ZP 4

88 381670 CLEVIS PIN 1/4" X 1 3/8" 1

89 381019 COGGED V-BELT B 35" 2

90 850230 RING RETAINING "E" 3/4" 2

91 850238 WASHER .765" ID X 1.25" OD X .06" 2

92 381674 YOKE 10-32 UNF W/CLEVIS PIN 1

93 381675 CLEVIS PIN 3/16" X 3/4" 2

97 381694 BUSHING 1/2" ID X 5/8" OD X 1" 1

98 381695 DIE SPRING 3/4" OD X 1.5" 1

99 381696 SCREWCAP 3/8"-16 X 6" HEX TAP BOLT GR 5 ZP 1

100 362205 MACHINERY BUSHING 1" X 1 1/2" X 14 GA 3

101 8041030 SCREWCAP 5/16"-18 X 1 1/2" GR 5 HCS ZP 1

102 381707 TRANSAXLE DISENGAGE LEVER 1

103 381708 DISENGAGE LOCK 1

104 381709 DISENGAGE ROLLER 2

105 381753 COMPRESSION SPRING 0.72 OD, 2-6" 1

106 381728-S COVER ASSEMBLY PL25SP 1

107 360316 WIRE HARNESS SC 1

108 380224 RUBBER BUMPER PUSH IN 15

109 8041004 SCREWCAP 1/4"-20 X 3/4" GR 5 HCS ZP 4

110 8048249 SHCS 3/8"-16 X 2 BLK OX 16

111 380218 SCREW SET 3/8-16 X 3/4 CUP POINT 1

112 610305 NUT LOCK 1/2"-20 THIN 1




